PTOR
j No.4761

385

SPECIFICATION / #2#&3%

Description / ERZ1H RAPTOR E700

Item No. / ERFISR 4761

Power / &) 7] Electric Motor

Rotor Head / EfE# BRI Flybarless i
Length / {8 1277 mm / ( 50.3")

Width / 8% 191mm / (7.5")

Height / 85 385 mm / (15.2") b 5
Main Rotor (Req'd) | Length / £ 690~700 mm / ( 27.2~27.5" ) S
e Diameter / EEFE1E 1538~1558 mm / ( 60.5~61.3" ) e
Tail Rotor Length / RE 105 mm/ (4.1")

Efesd Diameter / EB#§ & 1E 280 mm/ (11.0")

Main Gear / Pinion  FE582 / ERENEREN 128T /13T

Gear Ratio (E:M:T) / #5#ith 9.85:1:4.27

Full Equipped Weight w/o Battery 2917-gram

2EEEFZTH (102.9 0z)

?ﬁ;‘%‘% Ecard 160 x 50 x 65 mm (6.3 x 1.96 x 2.557)

Recommended Power Configuration

EEREE

Battery: 12S (6S x 2) 5.0Ah
Battery C-rate: Above 30C
ESC:120~160A
Motor:520~560KV

Est. Rotor rpm:2200~2300

FEATURES /f5&

1. Latest fiberglass canopy design w/sleek scheme 1. EMZETREERIBSNES

2. Collective pitch range +/-15 degrees 2. FiRBINABRARLEH-15E

3. Innovative quick-calibration system 3. REIFRIIERERIE R

4. Bearing equipped washout linkage for ultra smooth control 4. EHIEEEEERIREREE

5. Lightened metal main shaft bearing blocks 5. BEE{kFahEhEREE

6. 12mm hardened hollow steel main shaft 6. 12mmZEAEEIEsa L FEh

7. 2mm aerospace grade true carbon side frame 7. SsE2mmiRiE AR

8. Lightweight and heavy-duty 14mm herringbone 128T main gear and 13T motor pinion 8. BAHIES14AmmAFEI28T X8 - B 13T HiEH
9. Light vet rigid one-piece machined AL tail case 9. —RERElEERt S5RE T MERE

10. Precise and heavy-duty tail rotor system 10. SHEELEBERRE R

11. 8mm torque tube driven tail w/efficient helical bevel tail gear S 11. SmmEES# i Eic s S & EIRNEaEEs

12. Quick-release battery tray (Patent Pending) fits two 6-cell Lipo battery paoks e N\ 12 BRIES RIS - IEH2186 CELLEE
13. Extended electronics tray for easy installation T, 8. IR EFRIREEE » FHEEE

14. Top mounted motor for better center of gravity and efficient heat dls3|patr A 14, P85 TS D ERERE S WA
15. Adjustable motor mount and pinion bearing block ﬂ& : f‘ = /15 AR B EE T ER R I5

16. Rear rudder servo plate for easy maintenance and efficient hea i sipat?n ‘2 A 16. &Ef%mbﬂﬁﬁ%@mr H@f&ﬂ,“ NEL

17. Lightweight and rugged landing skid for low center of gravlty b {/ . 17. BEEEELESE LR

18. Easy to install tail rotor rod guide

19. Lightweight one-piece metal tail boom support bracket—

20. Metal servo horns and control arms included

18, (IR RAIIISEE
19. —ENANE S BRE BT

> 20. iR R R 2HIEE

THUNDESR TIGE=

thundertiger.com

JK6176 V2

-

THUNDE=R TIGE=

This radio control model is not a toy! Before beginning assembly, please read this
manual thoroughly.

The contents are subject to change without prior notice due to product improvements
and specification changes.

AERBSEEEIIF—MRINE  BRERFIRSREAERRFE -
AEMMN S AIEBRETEMERE - REREE 2RI EERR - 27
HRBERSIEEIIER  TESTEMERE -

E700 Flybarless 135°/140° CCPM

£




@ THUNDE=R TIGER

RBAF 10K =700

CONTENTS

INTRODUCTION
Intro & Caution / BT EEE 2
Other Items Required / Efl/ER 4
Assembly / {HESE ~
Main Rotor System / THes8téigias 6
Main Rotor System & Linkage Rod / e B H#iE K E12iE % 7
Tail Boom Bracket Assembly / B & [E EREHEEE 8
Main Frame / Z-B2#E5% 9
Main Gear Set / Teath{EELE 12
Landing Skid / BIZE4E 185 13
Control Arm Set / 4| B4R 1E%E 14
Tail Rotor System / Elieg&1a4E 15
Tail Unit / EEP4RA1ELE 17
Servo Installation / {RIBR AT 18
Linkage Rod & Main Rotor Blade / 12K T ligg 0% 19
Electronic Device & Battery Tray /| EFRiER EtEHRE 20
Gleotronic Device & Canopy / EF & ER MRS 21 )
Set-up Section / SR EREFR ~
Radio System Setup / EIZFHBRE 22
Swashplate Type Setting / +FBIEHHTF 22
Electric Device Connection / EF & iERA 22
Mechanism Neutral Position Setting / FIT/Z553E 23
Swashplate & Servo Direction Setting / + ZRRAREAASRE —— 24
Index of Linkage Length / E2REZ3| 24
Tail Control & Gyro Setup / EREIZHI R PEIR &) 25
Throttle & Pitch Curve Setting / SHFIRIZIERIIRERE 26
Blade Tracking Adjustment / FHEE#ITzE%E 27
Cautions of Li-Po Battery Pack Using / 2R &t T EE1E 28
After Flight Checklist / ITEEIBEIER 28
\_Regular Maintenance / THRESE 28 W
Spare Parts / #ES48 29
Optional Parts / &S 35
Electronic Device & Accessory | EF&ERE K 35
Exploded View / BB ZR 36




INTROD“GTION / Fsﬂ @THUNDE? TIGE=

Thank you for purchasing the Thunder Tiger RAPTOR E700 R/C helicopter. This new helicopter is the
latest innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D
flying. This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and
safe operation of the helicopter, please read the instructions carefully. Keep the user manual in case you
need it for any information or reference.

RATEBEERE RAPTOR E700 ERHER » NEERSBRENESHFHRME - FRESERBTHEIDRITH
% EARS|IZEFEHNEAAIEBNEE - BNERAERBIFEEERRFM » DRRERTFIERETHEZ S
SIEAER - BEERTFEARASE » LANRIEFZEEESEZR[RE -

CAUTION / &

1. R/C models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is an R/C model helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is highest quality. However, after assembly and
usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you have
any questions regarding its operation and repair, Thunder Tigers service agents are able to provide free
technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying an R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator.

1. RIEEREFHERIAZNE » 2—IRGHEEE  SEXERAUER » MRKIEIERERIIRT - R rlgeE iR
BREMANENBEEE - ERELAR TR  EREEETRTIZSGENIREANE - MERAERBAEEE
5 EREVRESKELRSEE -

2. AEmHESHESHEMTEMN  SRAKENLTEBRE  £RE%. FARRRENBESHAGBEBEZS - 1
FEANEREREE « BB E MR - AIEERAREETHEE -

8. ABERBELI U NSV FRZE[FA - aE B 2SS BRBETRT  LBRGRsE - &
MZEMEIEIRITAES - WRBHIERY) « #IK « BiE. SFEEYERERIT -

4. ERYBEAILERERNY B BEIERIESRE - AIER BB NREN SIOENE -

AMA INFORMATION / Rl ESIH

Operating a model helicopter requires a high degree of responsibility and skill. If you are a novice to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you fly successfully in a reasonable amount of time. We also would
strongly urge you to join the Academy of Model Aeronautics, if you are in States. The AMA is a non-profit
organization that provides its members with a liability insurance plan as well as monthly magazine entitled
Model Aviation. All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior
to operation of their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

http://www.modelaircraft.org

BRIPELEFRHREHNRTLZEERES - FESENEEERERS ' URKSHRERD - MREBE—IY2E
ZR MY ANEMERERICHER > SR ETE FHAREE L REREENI RS KBRRE - LESEMEEN
FNBLUREEF - NILAIEWHFEEEENRNE » BER52ZETERMIUEE  BRERERERD -

-2-




FLIGHT SAFETY CHECKLIST / RiTRIZ2HBIIFEE A7 IRt

1. Make sure that the transmitter battery is fully charged before flying.
2. Make sure all control surfaces are operated properly before flying.
3. Do a range check of the radio before the first flight. The electronic equipment must operate properly at
a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.
4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.
5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into the
ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure there is nothing in contact with the
rotor blades during the flight.
. Always maintain a safe distance from the helicopter during flight.
. Never fly the helicopter in the rain or in excessive wind conditions.
. Always operate and fly the helicopter in a safe and responsible manner.
0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.
. MR B IR SRt » (9B RE T
.ﬁﬁﬁﬁihuﬁﬁﬁﬁ%o
EREEMERERTE B EEMETFERHERERER -
EERHPIERENENER - BRI ERRR - AREBRESEEL -
EREITR R TFIES » IBHEENERERL ARSI » MREERELIES - KEETHENFEEIEMRE -
CFleRBEREBERIEES » BRI [SR ) ENe =g
TRITH - SEEITEAMRIST LS
. I R EREBIARRE MRITEITE A -
BUZeRE—ZE  TLUSEEEANEESEETEAKEE -
O*ﬂﬂ%@$EﬁﬁTEHH@&%%tH%ﬁLﬁEHM’u%E%ﬁi

©O 0o (0]

—

OO ~NOoOOk~wnN

POST FLIGHT INSPECTION / RTiEFREZSHESIR

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.

1. RATHEREEREEFENSH IR E S B IR - FIREIRSHEEER T BN IR

2. *F%Em/%/iﬁﬁl;ﬁ’ °

3. MEMEEESSHME L EFIER - LRI TR/RIT -

4. BIRFTEREIRVER - %58 - DIRISIRAER -

5. itERSF N2 RBEE @ BN E N B R T ENE -

REIT DISEERNSE  FURRENEMES RS |

CAUTION / X E2%18

When the model has crashed, inspect rotor shaft and the blade spindle to make sure they are not bent. If

any item is damaged, it must be replaced with a new part to ensure safe operation. Do not glue any

broken or damaged plastic parts. Do not repair broken rotor blades.

Always inspect the following items:

Gears, Ball links, Link rods, Bearings, Main shaft, Spindle, Tail boom and support, Fins, Tail rotor shaft,

Main blades, Talil blades the Motor, the Speed control and the Battery.

WMEE—BREBEEMN , BEENETH  EHES E”E”H'miﬁEﬁmEm AN BN R R RSB 4

’EWW%%ﬁyé'W%@%EH&%U AMAERBSEY  FOEREBEBNENRE -

SIEMBESR M > FBEEME ~NYIIEE ¢

EaERAE - Hﬁﬁh ﬁﬁﬁ g~ TER - i Bi o BT - EEXIER  EEEKTER - EEHE - FheE
- ENeE ~ BiE - JRiTes o

|

-3-




OTHER ITEMS REQUIRED / S /R ¢ e —

B RADIO SET / ZIZ%R#

Receiver
U

Transmitter (helicopter type
only, 6 or more channels)
BHIM (FEMBEFMITHITIEE
196N FiEyRER)

Il POWER SYSTEM / &%

.
[
U

Electric Brushless Motor

ERISE e

Electronic Speed Controller

Switch Harness
Bl ERGFHENE

Rx Battery
B ED

<,

3-AXIS Gyro |
SEHPEIRER

12-14S Li-Po Battery Pack  Foam
SRR SRS

TOOLS REQUIRED FOR ASSEMBLY / EE:£HRITH

Needle Nose Pliers

SERBOVIRMES  KEH #OsH

Hobby Knife ~ C.A Glue Threadlocker  Grease
E17] Bz IERHELRAIZ Be=Ni=pids

Nipper '

Ball Link Pliers Scissors Metric 4-way Wrench
IMERTENYE RS B17] TFEBRTF

Epoxy Hex Wrench Wrench Socket Drivers
IRE il AV=EES ROWNST EEEHRES




A GUIDE TO THE INSTRUCTION MANUAL / iRR3E K {Fiam

are to be assembled.

B: Displays actual size drawings, and part quantities used.
: Refer to parts drawing or exploded view in the last few pages
of this manual, order the corresponding item no. for correct

replacement parts.

D: This instruction manual uses several symbols. Pay careful
attention to them during construction. Details are given at

the bottom of each page.

A YRR BN 2B BIER -

B: EHEREBRIRERHE -

C: B LELHEAN R EHEH B ERSURIFE LT RE RS -
D: iR(ERANR A EEWNREEREERILRBEE » FIKRHEENR

ETETHRSR -

: Indicates the assembly step number and the parts bags that

Example Z3BHEE 51

@ THUNDE=R TIGE=

gagA | Maln Rotor System / THEEHMHIES @*“““““*'5“

MAIN ROTOR HEAD

Exploded View / I#YEB RS

= =1 L
(=]

Pl
i

Jeepere
S LEELH
3

PY0E1

e il s
—UTHEIT e

Diagram for Thrust Bearing Assembly
FEEFEETER

Araz bR kot avd mobt s
TEART 4

1A s s s e

4 g P e

D Ema rIr sl'n Al Tl gL

A e AT e

Ao
Sopt 30

22 3am iy ]
s i &

-f-

e
MHMES TR

SYMBOLS USED THROUGHOUT THE MANUAL / f;

ik

The parts in the KIT are packed according to each major assembly steps. The part number and quantity are always
shown in the table on each page. As good practice, only open up the bag that you need for the paticular assembly.
SHOKIBRIES BB » BIKBARER - E—HESHE » BesSHEX -

Note / X

Assembly drawings will contain icons that indicate use of

Threadlocker or CA glue as needed.

Examples of the icons are as right shown:
AR S RE T - FRMEBIIEER -

i T22(#262) ——THREADLOCKER / 1### 3528

§ CA ~CAGLUE/ s

ITEE@UQDE
Apply C.A Glue Cut off shaded portion \)) Cut off excess
ERREBME z IREAN k)| el SIS HAES
A
/J Apply threadlocker Y Ensure smooth non-binding movement when assembling Apply grease
||||||||[] EFRRHHTRE @7 BEE Fealzzh: Pepitt=

Assemble as many
KIETEEEFTEREE

times as specified

Lg

®‘ Assemble in right order
©,® IETRIBRFESE

Assemble left and right side the same way

EARAREAEE

Drill holes with the specified diameter
HAETRRT 7L

I

Must be purchased separately
REEFRE

Pay close attention here
TAEHEESR

|nt

ne
H
Ed =




BagA  Main Rotor System / EiFE &R 74P T-ono== Tiass

[]
No. | Description

No. | Description =l Qty =L Qty
1 |MAIN ROTOR GRIP POST SBEEEBESRE | 2 7-1 | BEARING, d8xD16xW5 RERENE, d8XD16XW5 | 2
2 | SOCKET SCREW, M3x12 A7 R, M3x12 2 7-2 | THRUST BEARING, d8xD16xW5 | LE¥Eshs, d8xD16xW5 1
3 |FBLROTOR GRIP LEVER B EE 2 7-3 | THRUST COLLAR, d8xD12xW0.5 | #:7J8hig, d8xD12xW0.5| 1
4 | WASHER, d3xD8xW1.4 A, d3xD8xW1.4 2 8 | METAL SWASHPLATE TE1FE 1
5 | SOCKET SCREW, M3x8 R EIRRS, M3x8 4 9 | SWASHPLATE POST +FEELREISTAE 2
6 | LINKAGE BALL(A) RUNEEIRIERER(A) | 2 10 | LINKAGE BALL +FHREKER 1
7 |METAROTOR GRIP SET ESd [ 2 11 | LINK BALL SEIEIREE 2

@ Secure all screws shown on this page with a drop of threadlocker.
| | Beg) AEET R EE A EETSENE -
SOCKET SCREW, M3x12
POT AR, M3X12 % ]
X =
[H R ®
WASHER, d3xD8xW1.4 (3) ; 1! =
#1[E, d3xD8xW1.4 gug,/\:
) \
| @ (7)
SOCKET SCREW, M3x8
M7 IR, M3x8 A
™~ A ble th hh d )

Pl Assemble the main rotor pitch housing as drawing
| R
LINKAGE BALL(A) =
PO E SR ERIR A (A)

The bearings come with the grips which had been

assembled by Factory.
FiEEE e R E IR MBS

-

(7-2) (7-1)

BEARING, d8xD16xW5
JEERE 7, d8xD16xW5

Diagram for Thrust Bearing Assembly

IEHEHRZR RSB
P

Large Internal Diameter always goes
toward the Main Rotor Hub
REEAR—A - EREEEE T EE (RR) -

©f

Small Internal Diameter always goes
toward the Blade
AEEVN—R] - EmEEEE M) -

THRUST BEARING, d8xD16xW5
1E¥EE %, d8xD16xW5

Checking Tips: 6 >0s
EHAE : Oa>0s
(EHAERE WK BEAEE/NE > R/

O |

THRUST COLLAR, d8xD12xW0.5
LEHEEHR, d8xD12xW0.5

©,

(O [|m

o DO NOT over tighten the
. linkage ball while securing in

order to avoid the screw broken.

SWASHPLATE POST '[é%) SUERS - Y1) B EEE
THRERESE LU R T R BT - )
(o

LINKAGE BALL

KEKEE

(e

LINK BALL Assemble left and right side the same way Apply grease W Apply threadlocker
e 354 ‘ﬁ ZaABHER EREERE ﬁ“““[' PR IIRRE

-6-




BagA  Main Rotor System & Linkage Rod / it BHEREEEE 47 TEL TR

No. | Description &8 y No. | Description =4 Qty
1 | HARDENED MAIN SHAFT (12mm) | 381t ZE&H (12mm) 1 15 | OUTER DAMPER JNEE R 2
2 | SOCKET SCREW, M3x5 R EER%, M3x5 4 16 | INNER DAMPER RBEEHE 2
3 | METAL SWASHPLATE BT 1 17 | SPINDLE & 3 B 1
4 | FBL CONTROL LEVER TR IR RS 2 18 | THRUST COLLAR, 0.5mm HEER, 0.5mm 2
5 | BEARING, d4xD8xW3 SERRERE, d4xD8XxW3 | 4 19 | THRUST COLLAR, Tmm HEJBEHIR, Tmm 2
6 | COLLAR, d3xD4xW8.5 ghE, d3xD4xW8.5 2 20 | THRUST COLLAR, 0.2mm HETJEIR, 0.2mm 2
7 | SOCKET SCREW, M3x14 Ry EIRA, M3x14 2 21 | THRUST COLLAR, 0.1mm HEDEAER, 0.1mm 2
8 | WASHER, d3xD5xW0.5 ;M d3xD5xWO0.5 2 22 | WASHER, d5xD11xW1.7 ;M d5XxD1IxXW1.7 2
9 | LINKAGE BALL(A) A7 EIEIERAR (A) 2 23 | SOCKET SCREW, M5x12 RTNAERR, M5x12 2
10 | FBL WASHOUT LINKAGE ST B R 2 24 | FBL HEAD BUTTON MR AN EE RS 1
11 | BEARING, d3xD6xW2.5 SEERERE, d3XDBEXW2.5 | 4 25 | SOCKET SCREW, M2.5x6 RINAEIRR, M2.5X6 2
12 | COLLAR, d2xD3xW3.4 ghE, d2xD3xW3.4 4 26 | LINKAGE ROD SET, 42.55mm EEAEAE, 42.55mm 2
13 | BUTTON HEAD SOCKET SCREW, M2x8 | £ EsER N AEiRHh, M2x8| 4 26-1| LINGAGE ROD SERFR 1
14 | FBL MAIN ROTOR HUB EB I e E EE 1 26-2| BALL LINK ESIEEFIR 2

@ Secure all screws shown on this page
o2~ with a drop of threadlocker.
= AEEN R R EE AR EE o

|

SOCKET SCREW, M3x5
7 AR, M3X5

BEARING, d4xD8xW3
SEERERK, d4xD8xW3

(]

COLLAR, d3xD4xW8.5
#hE, d3xD4xW8.5

‘IIIIIII\I\I\\I\I\III\IIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\I\I

SOCKET SCREW, M3x14
A7 B IR, M3x14

The holes should
point up.
B2 —imfEE -

_agn

)

Apply grease
FREERE

Ensure smooth, non-binding
movement when assembling
HERANEEE

Assemble left and right
side the same way

ZAAEHER

Apply threadlocker
) P FRIRARIIRERE

(25)

©

WASHER, d3xD5xW0.5
BE d3xD5XW0.5

[

LINKAGE BALL(A)
EVAVEBESESELS AR

| I

BERING, d3xD6xW2.5
SEERERE, d3XxDBXW2.5

]
COLLAR, d2xD3xW3.4
HE, d2xD3xW3.4

© (e

BUTTON HEAD
SOCKET SCREW, M2X8
FEER;HER, M2X8

—

WASHER, d5xD11xW1.7

#p, d5xD11xW1.7

[ T

SOCKET SCREW, M2.5x6

A7 AR HR, M2.5x6

(©) | Do

SOCKET SCREW, M5x12

7 AR, MEx12

—
26,

(22)

R

p
Scale=1:1 (unit:mm)

(26-2)

42.55

d8xD12

(1.0mm) (0.5mm) (0.2mm) (0.1mm)

(26-1) e Rotate the Main Rotor
Grip to check if it runs
effortlessly and smoothly;
please reallocate the different
thickness of Thrust Collars for
getting a proper mesh if too much
play or over tight.
STRUAREETS - FEEEE e RS EER
FEEEER » WREfEEXEEE
EENINEEREZIENERESLE

sEEREE -

A

N




Bags  Tail Boom Bracket Assembly / EEEEEEE M7 MEUCESES

No. | Description =4 Qty No.| Description =4 Qty
1 | TAIL BOOM BRACKET-R HEREEEEE(H) 1 9 | BEARING, d5xD11xW5 SEEREHE, d5XD11XW5 | 2
2 | TAIL BOOM BRACKET-L B REEREEE (L) 1 10 | SET SCREW, M3x4 HIERVEIREL, M3x4 | 2
3 | BEVEL SHELL SET BeEhZEpgEmEE 1 11 | FRAME SPACER BRI SZHE 4

3-1| BEVEL SHELL BEENZEEREHE 1 12 | REAR SERVO FRAME RIAR S B B EMR 1

3-2| BEARING, d12xD18xW4 TERRER I, d12xD18xW4 2 13| SOCKET SCREW, M3x22 A7 \EBIRAR, M3x22 2

3-3| BEVEL COLLAR, d12xD13xW6.85 | Zxea@hiR, d12xD13xW6.85 1 14 | SOCKET SCREW, M3x16 R7\EBRHR, M3x16 2
4 | TAIL DRIVE BEVEL GEAR-A(24T) | EBiRfEAEEasmA(24T) 1 15| SOCKET SCREW, M3x10 A7 VEIERR, M3x10 2
5 | TAIL DRIVE BEVEL GEAR-B(24T) | EBiZieZEezsmB (24 T) 1 16 | LOCK NUT, M3 1ESRIRIE, M3 6
6 | TAIL DRIVE GEAR SHAFT EE SRSk SR 1 17 | WASHER, d12xD14.5xW0.2 BT, d12xD14.5xW0.2| 1
7 | TAIL DRIVE GEAR-26T ERRENEEER26T 1 18 | WASHER, d3xD8xW1.4 M, d3xD8xW1.4 2
8 | PIN, @2x12 EEEH, @2x12 2 19 | WASHER, d5xD8xW0.15 2, d5xD8xWO0.15 2

O |

BEARING, d12xD18xW4
EIREE, d12xD18xW4

B

BEVEL COLLAR, d12xD13xW6.85
AZEFENIR, d12xD13xW6.85

o C—o
PIN, @2x12
ElEH, @2x12

BEARING, d5xD11xW5
RERERR, d5XD11XW5

)

SET SCREW, M3x4
AR AR, M3x4

| [

SOCKET SCREW, M3x22
A7 EIRHR, M3x22

SOCKET SCREW, M3x16
7 AIE#R, M3x16

|

SOCKET SCREW, M3x10
A7 ABIERR, M3x10

@) |5
LOCK NUT, M3
LEFREENE, M3

WASHER, d12xD14.5xW0.2
#, d12xD14.5xW0.2

Check the mesh
of gears (#4 &
#5), please add
the washer (#17
& #19) for a
proper mesh if
too much play.

BB e R E PR
(#4#5) - P&
BARFFEE N
F@#17KR#19) -

T22@m-5—(10)

v

(16)

WASHER, d3xD8xW1.4
[, d3xD8xW1.4

_a
)
Him)

Apply threadlocker
[SEFRIRAHRRRE

o |

WASHER, d5xD8xW0.15
#}py, d5xD8xW0.15

B Assemble the Tail Boom Bracket as
o,~ drawing. Secure the Screws but do
=== not tighten at this step.

S2EEVEEEESEERE - BHRFE




Bag C+D Main Frame / $%ﬂ§§ @THUNDE? TIGE=

No.| Description =1 Qty No.| Description 218 Qty
1 | SIDE FRAME-L iRk -2 1 7 | FRAME SPACER RIRSZAE 8
2 | SIDE FRAME-R i AINR-5 1 8 | GYRO TRAY PEMR & EE 1
3 |ELEVATOR WASHER MOUNT | #2082 i & &2 2 9 | MAIN SHAFT BRG BLOCK SET | ==k & &E 1
4 | Nut R R AR S 2 10 | SET SCREW, M3x20 HEER IR, M3x20 | 1
5 | CONTROL LEVER BASE PEHIEEE 2 11 | CANOPY RETAINING POST (32mm) | # 5 EE+E (32mm) 1
6 | SINK SOCKET SCREW, M2.5x5 | shEER\EigHs, M2.5x5 | 8 12 | TORX SCREW, M3x8 S REEFIRHK, M3x8 11

@ Secure all screws & Washer Mount shown on this page with a drop of threadlocker.
V2N N KB SR SR A R B
N\ Left Frame Right Frame
Nut IR G
R R AR

© m

SINK SOCKET SCREW, M2.5x5
SLERRTAIEHR, M2.5x5

L
SET SCREW, M3x20
IR AIERE, M3x20

©) [

TORX SCREW, M3x8
EBTTRIRRR, M3x8

\
H =
i The larger hole always goes

toward the inner side.
AT RIREE L SR AETHA °/

(11)

P W Apply threadlocker
I%IIIlII[] (IR IRAB




Bagc+D NMain Frame / AEgig4E

@ THUNDER TIGER

No. | Description =4 Qty No. | Description =1 Qty
1 | RADIO TRAY PRSI e 1 7 |BATTERY POST EMEIE 1
2 | FRAME SPACER BINRSZAE 4 8 | TORX SCREW, M3x8 EREEERA, M3x8 10
3 | LOWER SIDE FRAME-L Brdd AR - = 1 9 | RADIO TRAY BRACKET TSR K [ Fl SR 1
4 | LOWER SIDE FRAME-R B i N AR - & 1 10 | CANOPY RETAINING POST (34mm) | # 5 EEFE (34mm) 1
5 | SKID BRACKET SIBZREE 4 11 | SET SCREW, M3x20 HIEA AR, M3x20 | 1
6 | SINK SOCKET SCREW, M3x8 SEEER AR, M3x8 | 8 12 | MAIN SHAFT BRG BLOCK SET | F#héhiF EE 1

C@ Secure all screws & Washer Mount shown on this page with a drop of threadlocker.

RERR B RIS B A A R B SRR HE -

Ve
‘l
-

»

4
-

~

||m.

Upper

always goes toward the
inner side (Main Gear).

Feadd) -

[z

The flat surface of the Block

RE - FE—RER (FR

SINK SOCKET SCREW, M3x8
SLERAY 7 FBIERR, M3x8

TORX SCREW, M3x8
ERYXERIRAR, M3x8

e

T
SET SCREW, M3x20
EER7 B, M3x20

_agn

[}

Apply threadlocker
) S FIRAHITIRRRE

The larger hole

= \
always goes toward H
the inner side. N

EERRGEEALE I
\éﬁxﬁﬁﬁﬁq o N

-10-




Bagp  Main Frame / AR2iR%8 7 ~-onoe= Tices

No.| Description E=y Qty No.| Description E=y Qty
1 | ELEVATOR CONTROL ARM EBAFHEIESIES 1 8 | MOTOR PINION BLOCK BiEradnEE e 1
2 | ELEVATOR CONTROL ARM LINK | F 8% EE 1 9 | CANOPY RETAINING POST(32mm) | #5EEH (32mm) 1
3 | BEARING, d2.5xD7xW3.5 SELRERA, d2.5xD7XW3.5 | 2 10| SET SCREW, M3x20 AR VAR, M3x20 | 2
4 | SOCKET SCREW, M2.5x8 R7NAIRM, M2.5x8 2 11| RADIO TRAY BRACKET P S T EE AR5 AR 1
5 | MOTOR PINION-13T FEiERaEm(13T) 1 12| TORX SCREW, M3x8 S RVEERIRKK, M3x8 29
6 | SET SCREW, M4x4 OB AR, M4x4 | 2 13| SINK SOCKET SCREW, M4x8 | JLEER/\BIRHH, MAx8 4
7 | MOTOR MOUNT BIEE TR 1 14| CANOPY RETAINING POST (34mm) | # 5 EIEHE (34mm) 1

|

BEARING, d2.5xD7xW3.5
Rk, d2.5xD7xW3.5

(| ooy

SOCKET SCREW, M2.5x8

SE

AR AIERR, M3x20

O

TORX SCREW, M3x8
ERYTIRIRER, M3x8

U
T SCREW, M3x20

M7 B ERHR, M2.5x8

(]
SET SCREW, M4x4
FEE 07 PR, Mdxd

e N
[P The larger hole goes
¢’. toward the swashplate.

Sl AL EE R

SINK SOCKET SCREW, M4x8
SLERRAIRER, MAx8

N AERET IR SR

Secure all screws shown on this page with a drop of threadlocker.

Ve
| ]

o
..-
» - ~

Applicable to a M4x30mm, M4x25mm, or
M3x25mm motors with 4 setting screws
installation. 6.0mm/0.236” diameter
motor shaft as standard and 38mm/1.496”
long shaft is recommended.
ALEAM4X30mm, M4x25mmziM3x25mm
HEEAUSE - EMEEER S EaRETE
AJZEAC6.0mm/0.236” Bl EESE » EEEiIEE)
DHEREEH38MM/A.496”

_agn

)

X

' <@l The flat surface of the Block
% ol always goes toward the top.

R P E— R -

Side View
BIRE

i S Bearing / &%
> D N Block / EIEEE

Apply threadlocker
l' SRR IRRE

MR RER

Must be purchased
separately

WERFERE

Ensure smooth, non-binding movement when assembling

-11-




Bagt | Main Gear Set / TEEdR#B185 V&) o= miess

CEUMNIR, #16

[ T
SOCKET SCREW, M2.5x6
R EBIRE, M2.5x6

© [jm

SOCKET SCREW, M4x6
A7 AR, MAx6

| e

SOCKET SCREW, M3x6 "
R AR, M3x6 - o

Lower the Upper Main Shaft
Bearing Block to eliminate the
play after securing all screws.
SEEE (IR - A5 I EhEh R E
TELUEFRRERR

No.| Description HiE Qty No. | Description HiE Qty
1 | MAIN GEAR SET FeFsmiE 1 1-5| SOCKET SCREW, M2.5x6 R EBERR, M2.5x6 | 8
1-1| MAIN GEAR, 128T FiEEEn(128T) 1 1-6 | ONE WAY CLUTCH HOUSING ESEE i as o 1
1-2| TAIL DRIVE PULLEY, 111T ESEEhER (111T) 1 2 | SOCKET SCREW, M4x6 R BERM, MAx6 2
1-3| ONE WAY BEARING SHAFT BBt ES 1 3 | MAIN SHAFT LOCK RING FEhIEAE 1
1-4| C-CLIP, #16 CEIR, #16 1 4 | SOCKET SCREW, M3x6 RINEB RN, M3x6 2

_\‘_ Secure all screws shown on this page with a drop of threadlocker.

e RERET ZEHEEREEMRRBEE -

e N
C-CLIP, #16

o Line up the holes of the Autorotation Tail Drive Gear, One Way Bearing Shaft

& Main Shaft, and then insert the Socket Screw to fix. Add a drop of
threadlocker when securing, but do not over tighten.

FIFEREEEE - BERMER T EANE - MARINVEERK » TFEABEMZEIET -

AR | B7BEERERM

X

P W Apply threadlocker

o) R

Ensure smooth, non-binding movement when assembling
HERAGEEE

-12-




Landing Skid / BIZi#E% 74 - ono== Tioe=

No.| Description =4 Qty No.| Description £ Qty
1 | LANDING SKID BRACE fanze 2 4 | SOCKET SCREW, M3x12 R EBIERE, M3x12 4
2 | SKID PIPE [EEEEIE 2 5 | SET SCREW, M4x5 HIER I BIRLR, MAX5 4
3 | SKID PIPE END CAP BEE 4

3 - g Secure all screws shown on this page with a drop of threadlocker.
B &) ANERETRSGAEEREENERBER -

N R A AR

gy
[ w"@‘,‘l’ﬂl

(3)@ \

SKID PIPE END CAP

HEE

I L]

SOCKET SCREW, M3x12 SET SCREW, M4x5 Assemble left and right "B Apply threadlocker

M7 BIRRT, M3x12 EERI BB, M4xX5 side the same way I‘““mu [EFRERAHANRAE
FEEABIER

-13-




BagfF  Control Arm Set / {EHIEE iR 7§ ~ono== Tices

No.| Description =44 Qty No. | Description =4 Qty
1 | CONTROL LEVER-L B AIEIEHIES (D) 1 6 | SOCKET SCREW, M2.5x6 RINAEIRME, M2.5x6 2
2 | CONTROL LEVER-R EERIEIEHIE () 1 7 | LINKAGE ROD SET(68.57mm) SEIFIRAE (68.57mm) 2
3 | BEARING, d8xD12xW3.5 EEREHF, d8XxD12xW3.5 | 4 8 |ELEVATOR CONTROL LEVER B FHEIEGIEZE 1
4 | LINKAGE BALL(A) RN A EIETEIRMR (A) 8 9 |SET SCREW, M4x4 IR VAR, Mdx4 | 2
5 | WASHER EA[E 2

-2l Secure all screws shown on this page with a drop of threadlocker.

Attach the Control Arm onto the Main Frames as drawing, and note the difference of Left & Right Control Arms.

SEBIERIBR LANRLE  FEEL  GEHEME

B A 3 The length of the Linkage
54 Rod Set is fixed (68.6mm)

Scale=1:1 (unit:mm)
68.6 (Fixed Length)

|

and to adjust is unnecessary. |-
It ERERRERETE468.6mm -

BEARING, d8xD12xW3.5

@

REBFRETHZ -

RLRER, d8xD12xW3.5

LINKAGE BALL(A)
AT EE R TRIERR (A)

WASHER
|

(o

SOCKET SCREW, M2.5x6
R EBIER, M2.5x6

SET SCREW, Mdx4
EEAA T AR, Mdx4

[

W Apply threadlocker

] ) e IR

i S

RREHEEE
i

LY Ensure smooth, non-binding movement when assembling

-14-




Bagc Tail Rotor System / Eie B0 7 ~-onoes Tiass

No.| Description E=y Qty No.| Description =1 Qty
1 | METAL TAIL GRIP EEE R 2 11 | SOCKET SCREW, M2x8 RTNEIRAR, M2x8 2
2 | WASHER, d7.5xD10xW0.3 =}, d7.5xD10xW0.3 2 12 | COLLAR, d2xD3xW4.2 gz, d2xD3xW4.2 2
3 | WASHER, d5xD7.5xW0.3 =, db5xD7.5xW0.3 2 13| PIN, @2 x19 EEsH, 02 x19 2
4 | THRUST BEARING, d5xD10xW4 | 13, d5xD10xW4 2 14 | E-CLIP, #1.5 ERNIR, #1.5 2
5 | BEARING, d5xD10xW4 SREREHIE, d5XD10xW4 4 15 | TAIL ROTOR SHAFT EE e s & 1
6 | TAIL ROTOR HUB FENEEE 1 16 | TAIL PITCH CONTROL FORK | EfesE % HEE 1
7 | SET SCREW, M3x3 IR\ ABIRER, M3x3 2 17 | TAIL PITCH SLIDER EhEsEBE 1
8 | WASHER, d3xD7xW0.5 [, d3xD7xW0.5 2 18 | BEARING, d6xD10xW3 SREREHE, d6XD10XxW3 2
9 | TORX SCREW, M3x8 ERVETEIRM, M3x8 2 19 | TAIL PITCH SLIDER BUSHING | EfEE&iFHIEHE 1
10 | TAIL PITCH CONTROL LINK | EhEegEixaE 2 20 | LINKAGE BALL(B) RNAEEEEIURMRB) | 1

_\‘_ Secure all screws shown on this page with a drop of threadlocker.
o NEBETRREREENMRBEE -

) [ Do @) — \
SET SCREW, M3x3 SOCKET SCREW, M2x8 PIN, @2 x19 .,
RERA IR, M3x3 Ry RS, M2x8 BT, 02 x19 '
WASHER, d7.5xD10xW0.3 BEARING, d6xD10xW3
5, d7.5xD10xW0.3 TEERERF, dBXD10XW3
© e o || e | o
@ “ WASHER, d3xD7xW0.5 COLLAR, d2xD3xW4.2 E-CLIP, #1.5 LINKAGE BALL(B)
#[E, d3xD7xW0.5 BHR, d2xD3xW4.2 EAR, #1.6 A\ B EEER IR (B)
WASHER, d5xD7.5xW0.3
#, d5xD7.5xW0.3 p N
- WMMW B 1. Note the orientation of the Thrust Bearings; please refer
7~ TORX SCREW, M3x8 . page 6, Diagram for Thrust Bearing Assembly.
Q SRV TEIRR%. M3x8 = 2. Line up the concave of Tail Rotor Shaft and the hole of Hub
when securing the Tail Rotor Hub onto the Tail Rotor Shaft.
ERSTEEIRIG 0D 1. BSEE 6 B HMARETER  TERESM -
7%, GoxLILX 2. BENEEEREHE FERETHMT - FHIv CMMEFHERE
[ﬂ FE FI2HHFL o
BEARING, dbxD10xW4
RERE, d5XD10xW4

Completed View
HBEE5ERL

- J
P W Apply threadlocker Assemble left and right LY Ensure smooth, non-binding Apply grease
I%IIIIII[] IR HAR SR B side the same way (221 movement when assembling FEREEHE
AR AHER A wermEs




BagH  Tail Rotor System / BieE g% V4P T-ono== Tiass

No. | Description =18 Qty No. | Description e Qty
1 |METAL TAIL UNIT HOUSING | E£BREE 1 12 | TAIL PITCH CONTROL LEVER | Eles&iZ 2 1
2 | FLANGE BEARING, doxD13xW4 | (g, d5xD13xW4 2 13 | BEARING, d4xD7xW2.5 TRERBIK, d4xD7xW2.5 | 2
3 | BEARING, d12xD18xW4 RERERE, d12xD18xW4 2 14 | WASHER, d3xD5xW0.5 5, d3xD5xW0.5 1
4 | COLLAR, d16.5xD18xW6.83 | EEEsh&m—sEE, d16.5xD18xW6.83| 1 15 | COLLAR, d3xD4xW10 #hig, d3xD4xW10 1
5 | COLLAR, d12xD13xW6.85 EArgasig, d12xD13xW6.85 1 16 | SOCKET SCREW, M3x14 U7 A ERAR, M3x14 1
6 | TAIL INPUT BEVEL-A(24T) | ERIRIEAREREHA(24T) 1 17 | LINKAGE BALL(B) A7NEEEEEE IR (B) | 1
7 | TAIL OUTPUT BEVEL-B(24T) | FEAZfEaReaB (24 T) 1 18 | CARBON TAIL BLADE B EE e s 2
8 | PIN, d2x12 BEGRE, d2x12 1 19 |LOCK NUT, M3 LERRIRIE, M3 2
9 | SET SCREW, M3x4 HEER BB, M3x4 1 20 | SOCKET SCREW, M3x20 A7 AR, M3x20 2
10 | TAIL LEVER BKT TBEEHIEE 1 21 | WASHER, d5xD8xW0.15 2, d5xD8XWO0.15 1
11 | SOCKET SCREW, M2.5x8 | Ao/ i, M2.5x8 2

Secure all screws shown on this page with a drop of threadlocker.
O ] REET IR R R RRE -

COLLAR, d3xD4xW10

IR, d3xD4xW10

FLANGEARING, d5xD13x W4
TSR DB |I\I\\I\I\IIIIIIIIII\I\I\\I\I\IIIIIIIIIIII\I\IHI\I\IIIIII

SOCKET SCREW, M3x14
M7 B, M3x14

@ (Jpem
LINKAGE BALL(B)
COLLAR di65:D18xw683 | | PO/ BEIEEREIURH(B)

EESERERIR, 01650180663 @

LOCK NUT, M3
LR8I0, M3

COLLAR, d12xD13xW6.85 D:WNW
EREIMR, d12xD13xW6.85

SOCKET SCREW, M3x20
M7 S, M3x20

O |

WASHER, d5xD8xW0.15
#}, dbxD8xWO0.15

BEARING, d12xD18xW4
SEIRERE, d12xD18xW4

O
PIN, d2x12
EFORET, d2x12

(I -
SET SCREW, M3x4 Apply some of silicon
IR B, M3x4 oil or grease onto the
gears. (Using PV0269

ﬂ]]]ﬂlﬂ]ﬂlﬂ]ﬂlﬂﬂ]lﬂﬂ]ll Grease for Plastic Parts is

SOCKET SCREW, M2.5x8 ?C%n%injfdé%tb —
RIEIERR, M2.5x8 TAR RS Em 2R TRECE 2
. B A

D (EREFERPV0O269BE
R -

LS |
@
L

BEARING, d4xD7xW2.5
RERERE, d4xD7xW2.5

© H

WASHER, d3xD5xW0.5

Check the mesh of gears (#6 & #7), please add the
washer (#21) for a proper mesh if too much play.

B d3xD5XW0.5 AT rEEREPR (HORHT) - BISERRREEIIIR S (#21) - I Ensure the leading edges
of the blades are toward

P W Apply threadlocker L§ Ensure smooth, non-binding Apply grease = correct side as shown.

] (FFIRAHIRRRE movement when assembling & FREERE EtEREERBE R EER R WETR) -

i A enanmze

-16-




Bag I+J | Tail Unit

| EEMEREE

@ THUNDER TIGER

No.| Description =18 Qty No.| Description =4 Qty
1 | TAIL DRIVE SHAFT EESESEhEH 1 11 | TAIL SUPPORT BRACKET EEEEE 1
2 | TAIL DRIVE SHAFT BRG Eies)EhEhER 2 12 | SOCKET SCREW, M3x10 ANEIRR, M3x10 2
3 | LOCK NUT, M2.5 1EFRIENE, M2.5 2 13 | ROD GUIDE HEIMRETEIR 3
4 | TAIL DRIVE SHAFT LINKER [ERRENEEIE 2 14 | SELF TAPPING SCREW, M2x8 | EIIR##%, M2x8 7
5 | SOCKET SCREW, M2.5x12 R7VEBIRR, M2.5x12 2 15| TAIL SUPPORT ROD EEigse 2
6 | TAIL BOOM BEg 1 16 | TAIL SUPPORT ROD END EESZIgEeHE 4
7 | TORX SCREW, M3x8 EREIEIRM%, M3x8 2 17 | BATTERY POST EMEZIE 1
8 | CARBON VERTICAL FIN IR EELTEH 1 18 | SOCKET SCREW, M3x12 A EIRR, M3x12 2
9 | TAIL STOPPER EBE 1Lig5R 1 19 | BUTTON HEAD SOCKET SCREW, M3x6 | *FEISEA AR, M3x6 | 1
10 | SOCKET SCREW, M3x8 Ry VE IR, M3x8 2

4
-

!
|||n.
"

~

Add a drop of thin CA glue on the Tail Drive Shaft next to where the
bearing should be, and then slide the bearings over the position quickly;
the distance from the Shaft Drive End to the Rubber Shaft Bearing

Support is approx. 240mm / 9.45”.

RS CHMAEEER ] 0 ZROEBRUE - ARBEMEAEENERE
ZENLA KRR E8)%58240mm / 9.457Ez -

®
LOCK NUT, M2.5
LE5RIRIE, M2.5

0

| [
SOCKET SCREW, M2.5x12
Py RS, M2.5x12

e

TORX SCREW, M3x8
ERXTRIRAR, M3x8

|

SOCKET SCREW, M3x8
AT EEERR, M3x8

| s

SOCKET SCREW, M3x10
A7 EER#R, M3x10

(o
SELF TAPPING SCREW, M2x8
BIR4S, M2x8

| Do

SOCKET SCREW, M3x12
AT EERR, M3x12

BUTTON HEAD

SOCKET SCREW, M3x6
FEEER7AIEER, M3x6

Rear View %1HE

(17)
DW \ ‘ \

(18)

HEMEHRIEEN BB ESAEL

(18)

I Secure the screws into the Frame
Pl M Spacer when attaching the Tail Boom

= Support End on the Main Frames.
LTREEEENANR R - SBEEEH

Apply threadlocker
P FIRAHIRRRE

_a
)
fimm)

Assemble left and right
side the same way
ELAKEHER

Lg

i

Apply C.A Glue
SRR BEHS

17-




Bagk  Servo Installation / AR 74P - ono== Tisss

No. | Description E=y Qty No.| Description 2 Qty|
1 | LINK BALL SEFETKEE 6 9 | LINKAGE BALL(A) A7 BRI AR (A) 1
2 | SERVO MOUNTING {EIAR R 6 10 | SET SCREW, M3x3 HIEN AR, M3x3 4
3 | SERVO NUT {EIAR A s NS 6 11 | SOCKET SCREW, M2.5x6 Ry EIRRG, M2.5X6 4
4 | SERVO MOUNTING EIARHEEIE A 2 12 | BUTTON HEAD SOCKET SCREW, M3x5 HEIER BB MXS | 4
5 | SERVO BED Al AR E R 2 13 | BUTTON PHILLIPS TAPPING SCREW, M2.6x10 | R[E] B TIR4% (15), M2.6x10 | 4
6 | SERVO HORN COLLAR AREIRERE | 4 14 | BUTTON PHILLIPS TAPPING SCREW, M2.6x14 | R [Bl B TR #% (18), M2.6x14 | 12
7 | SERVO HORN {EIAR RS 3 15 | TORX SCREW, M3x8 EREIEIRM, M3x8 4
8 | RUDDER SERVO HORN EREFIIR SRR 1

A

4

I

calibations later.
125411 & #10EEERRLL
BRIEHIIEAEE -

LINK BALL
SR IKEE

(Jm

@l Do not tighten the screw #11 & #10 at
.~ this step for preforming servo of

e

LINKAGE BALL(A)

mEAR AR, M3x3

[ T ®
SOCKET SCREW, M2.5x6
AT EIRE, M2.5X6

(©) e

BUTTON HEAD

POy TR (A) ©

) BUTTON PHILLIPS

il TAPPING SCREW, M2.6x10
SET SCREW, M3x3 RE| S BUEH (18), M2.6x10

| T

BUTTON PHILLIPS
TAPPING SCREW, M2.6x14
FEIEINRE E), M2.6x14

e

SOCKET SCREW, M3x5 TORX SCREW, M3x8
FBIEARTEIER, M35 ERTERIRR, M3x8

(=
Nt

The adaptors come with the kit are applicable to ACR RC /
Futaba servos as standard parts. The option adaptors for JR or
Hitec are also available separately:
A MHESE E R R E M E B A NACE RCKFutabafRIR# -
JREHitecRIARERE R ZHER SIMNES -
No.PV1623-J Servo Horn Adaptor for JR RIFRHIREE, JR
No.PV1623-H Servo Horn Adaptor for Hitec fElfRH4IEEEEE, Hitec

g Aprrly threadlocker Must be purchased separately
o) R X o o

-18-




709, Linkage Rod & Main Rotor Blade / SSRGS 7 RECNEERIES

No.| Description =4 Qty No.| Description =y Qty
1 | TAIL LINKAGE ROD EHERIR 1 4 | ROTOR SPACER FheEER 2
2 | LINKAGE ROD EIEFER 6 5 | SOCKET SCREW, M5x35 R NAEIRHR, M5x35 2
3 | BALL LINK ESEEIEIFR 2 6 | LOCK NUT, M5 1ESRIRIE, M5 2

© [

SOCKET SCREW, M5x35
A7 EIRHR, M5x35

) [

(2)

LOCK NUT, M5 @
LEERIRIE, M5 N W
ﬂm{;—““ UL L R e H{H‘i/

@ The length of the Linkage Rod Set is fixed

% 48 (70.95mm) and to adjust is unnecessary. /%
IR REEEA70.95mm s REBEETEE - (3)

Scale=1:1 (unit:mm)

70.95(Fixed Length)

1. You may need to adjust the linkage to ensure the blade tracking. Please refer page 27 : Blade Tracking Adjustment.
2. Install the main blades with the Socket Screw. Do not over tighten and ensure the blades run effortlessly.

3. For safety the rom of using carbon blades should not exceed 2,300.
1
2
3

IR RE L T RARRE R B IR AR RIE R NI IE R - B2 RE27TH “TheRIHEE" R -

LIRS BiRit gt EF R - B BREHEE -
. LZEER - R RERFEZIBE2,300rom °
Must be purchased separately

-19-




BagL Electronic Device & Battery Tray/ EX BEREMEER L7 REDEERCES

No.| Description =4 Qty No.| Description =4 Qty
1 | BATTERY TRAY EEE 1 4 | FLAT SCREW, M3x10 R FEEE A%, M3x10 | 2
2 | BATTERY TRAY CATCH EMEEEN 1 5 | SPRING NIFREE 2
3 | COLLAR, d3xD4xW3.1 gmE, d3xD4xW3.1 | 2 6 | SOCKET SCREW, M2x8 A7 VEBIRR, M2x8 2

@) []

COLLAR, d3xD4xW3.1
HHE, d3xD4xW3.1

FLAT SCREW, M3x10 P Secure the speed controller and
T BRIRiR, M3x10 battery(option) with straps to
= prevent them from being
ejected in flight.
FREEREEERITERRENE
(EEE) » LIBALLERITHRRRE -

© [ T
SOCKET SCREW, M2x8
A7 AR, M2x8

Electronic Speed Controller / #1223

6S Li-Po Battery x 2 / 6S#E& x 2

a
B 3 Foam / ;8188 Strap / F
@ 6 [ ] O N
— —— ° °©

Stick a foam tape onto the position where the strap ties through the battery tray to prevent the strap from being worn
and broken in hard flight.
B REZRENENME L - AIfHIERENREARIRITHEE R B

Must be purchased separately
NEBERE

-20-




BagM  Electronic Device & Canopy / EFREREHE M7 REEEEREES

No.| Description =4 Qty No.| Description =1 Qty
1 | FIBERGLASS CANOPY IS 1 2 | RUBBER GROMMET 1 5 [E E E 4

Gyro / [Eig &

Double Sided Tape / #EB

Receiver / Ui

Double Sided Tape / #HEEH

Battery Pack / U EN

Double Sided Tape / #HEE

Completed View
Must be purchased separately %E%S—EEJZ
X RSB

-21-




Radio System Setup / ;ZiT%#%

& WARNING! /| 5!

% THUNDE=R TIGER

For safety, please ensure the motor has been deactivated and will not drive the main rotor head before performing
the following setting processes. You may just unplug 2 of the wires from the motor and the ESC or move the

motor with pinion away from the main gear to avoid a rotating rotor head.

LR PUT NIIRERRFR » FEIBENTREETER - TAHREZREPSB[EMICERR » USRS Ea

s -

Swashplate Type Setting / +FRIER LT

Choose and activate the swashplate mixing for a 135° CCPM program

in your transmitter is the best recommended. Please refer your
transmitter manual to find a proper swashplate setting.

A 140° CCPM program is also applicable to the helicopter if your
transmitter does not feature a 135° CCPM program.
RERTHERIBDE+FBREFEN - F2TLENREIHRAZETRE -
WERZSEI R B R130E+FEREIFRERN » ER140ERLINAIIERIRFAESR °

Nose / #E731A

135°

1:1
135

Electric Device Connection / 3 5% @S 1578

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). They are operated together to carry out
the rolling, flipping and collective controlling. As a result, the following connecting manner is recommended.
The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.

E-CCPMAFEREA = E@I8 TRIE - FHIFAE - BIRE (ERAUXER)
R R KRR NIRRT AR R IEELS - TIIBETRLEEN  BREEHDI

JR Radio Sysym

AUX1 (CHB) / CH2* CH2 / AUX1 (CHB)*
- - Ja

*CH2 & Aux1(CHB) are
Interchangeable
*CH2 & Aux1(CH6) AIE

Throttle/ESC
SRPS/RTEES

Elevator
B/ FHI%RE

Gyro Gain Wire

CH6 / CH1*
1

BU/THRERE

- ERIRILT » W/RFER =TRARMRR TR ENE -

B RITEELRERRBE -

CH1/CH6*
—_—

ACE RC / FUTABA / HITEC Radio Sysym

*CH1 & CH6 are
Interchangeable
*CH1 & CH6 AJ &

Elevator

Throttle/ESC
SHPA/AREES

Gyro Gain Wire

Battery PEAREERARIR

EIR S SRS |

Bqttery

[=EN
gt st

Gyro
FEisR

Hed —
2 XNV ——
L XNV —

PHO |

E€HO

Z¢HO

IHO

7 channel receiver

CEfFiEIRE:

(¥reg)

L XY [—
9HO —
GHO —
PHO |
E€HO
ZHO
LHO

7 channel receiver

TENFEIE

Gyro
e

-22-




@ THUNDER TIGER

The innovative Quick-calibration System helps you to get a mechanism neutral position of the cyclic & rudder servo
easier and fast. Please perform the procedure of the calibration as following illustrations step by step.
TEHFRIFTR SR AN IE R - BEEE BN IR SERL S A E N ERE RIIRMERIEAB I I EME ¢ FBIKLLU T ERBAHIT -

1. Loose the setting screws of the
horns or just unhook the horn from
the horn adaptor.

1. FAROIEE DORIEMIE » SN E SR
EEEBRMLIRT -

Mechanism Neutral Position Setting / i EhE8TE

S

e

2. Refer your radio system manual to check and ensure that all of the trims & sub-trims are set at their neutral positions
(the setting value should be 0), and switch to a non-heading lock mode for your gyro.

3. For calibration of the cyclic servos : please use a 3.0mm handle driver to pin the control arm.And then adjust the pitch
curve as a negative 45° straight line (from O to highest 100% and pass through the mid-point 50%), therefore, all cyclic
servos now are at the neutral position.

2. ESEETIEERRRPE - FERSANTRTLE R ER/PIENE » WEERERTEARIEETERL -

3. HITIEERREPIIEMIE : 3B5EMA3.0mmFET EEEEHIE ; £ » BIZEHRRTEASREZEHER (HEE50Z2E100%2
BiR) - WASFTBRRMEARIIRIE -

4 o p <
4 7z LY . g
7 /@7 /T\
) v ~

fe=| |

Thfottle/Pitch Gimble R L
HPS/IRER RS [Pitch Curve] PointL : 0%

Point M: 50%
Point H : 100%

4. For calibration of the rudder servo : check the servo
horn is vertical to the servo; moreover, the tail pitch
control lever is also vertical to the tail boom while the tail
control stick and trim are centered. Tread the ball linkage
to shorten/ lengthen the tail rotor linkage if non-vertical.

4. FHTERFRMAIIERIE : EREEMREERMEEEMINH
TIERE - EREIREEENAERE - BFERIRETHEhER
MREE - BEMENIEREIER » ERRKEEEREANIE
EERE

5. Mount all of the servo horns onto the
adaptors and then tighten the setting
screws, DONE! The collective pitch
now is 0° at the neutral position of
the cyclic servos, and the tail rotor is
at 0° or a little off set to the right.

5. BATERRMEEE AR EE SR
1244 - SERL! tRSREE RIAR S FE NI FIT
HUE » FREBWEROE - Bk - EfeE
HREBWEROE » IfER{EOHG -

& WARNING! | & |

Remember to turn the receiver power off and extract the handle drivers from the
helicopter before performing the next procedure.
HIT N —RELERR » B SRR ER » TEMEERRFIR -

-23-




Swashplate & Servo Direction Setting / +ZEREREINNT L7 Mbaahlan

Ensure there is none of the control bind at full travel before going through following setting procedures. Next, refer the
illustrations below to check the direction of servo & swashplate with a given transmitter input. Adjust the servo reversing
function in your transmitter if incorrect.

HHABER TR » FERAREREEEFHIEHERERAFRE - L - F2ZUTNET  ERARKESFR T+ FEREERE A e
FERSRENF - BIFENIANIERE - BRI ERRAR MY EEIIEE -

Servo Horn movement Check Point
Mold 1 Mold 2 AR B EFER

Right Side / 58 | Left Side / Z=fI

Aileron e Q
BlE ‘ Tyr——» {
\;ﬁl!“"/ €

Elevator

FHEZRE

Pitch
L iE)

Rudder
EfE

42.55mm /1.67" —

68.6mm/2.70" |
Fixed Length / BIERE

| 70.95mm/2.79"
Fixed Length / EEEE

70.95mm /[ 2.79”
Fixed Length / B ERE




Tail Control & Gyro Setup / BREiHI K PeIR & 74 - ono== Tioe=

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control. Mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
EEERETEICRE  IERESHEIINYEMAREERERIEFIER - GNAREEEECRETERRREFRIER

1. EPTEMER - AREIEEESESDFR -

2. A BRSNS - FAIRKIEEEEAMKIET I (FS) -

Rudder Servo
ERERIAR

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. Next, two points may be your concern:
1. The traveling limit of the rudder servo may not go beyond the mechanical movement.
2. The rudder servo arm should be vertical while the tail rotor is at O pitch or with a little offset to the right.

(Referring to the photo below)
HEREMRARMENFEER » BIARARKESEESLRET ; B7BHEFHRIENMENEINHER -
EEMEBEREMREZSTR - HARKEEEEARKEZEETE - % - FFIEETNIMmE -
1. EfEREREXITEEUDXNNEIRTES -
2. BEREREROHERAOGH - ENREARMKEEETERNE - FHETE)

Rudder Servo
ERERIRE

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note?: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

1 FEERERPAESFECRELUIERARKEEATIEE -
HEA2 - AREMREERE @ FRERFELE TIERTE (Travel Adjustment ) ™ 3¢ “X/)\& (D/R) ~188UE (EXP) ” Thgg -

-25-




Throttle & Pitch Curve Setting / iP9 RIRIERIRER TE

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask an experienced

pilot to help if you have never done this before.
TINSHERTEMSE » BKERINTETREZE » Ik EEEIIIXRGE -

B Novice / F)2ERT

Throttle Curve SHPSRRIR Pitch Curve H2IErH#R
:I'hro. Pitch
A00P L 100 100} #E
‘ L4100
751 :
""""""""""""""""" 65
BO [ B0
"""""" 36
& /o
0 25 50 75 100 Stok 0 25 50 75 100 Stk
e g

Pitch Curve IZIEpH#R

S
OO | e 100 100F
75t 75|
""""" f70 70
50 b 50 |
o5t/ 251
0 25 50 75 100 Stok 0 25 50 75 100 Stk
© Normal / —Ha74T i © Normal /| —#37R47 "
] Pitch
100} M3 100 0ol Tl
75 f 780~85 ‘ 75 |
50 | 50 +
o5 25 |
0 25 50 75 100 Sk 0 25 50 75 100 Stk
O Idle / 8 O Idle / FHER N

& WARNING / B3 |

1. Too much collective pitch will bring about too much loading to the power and drive system.

. Too much headspeed will lead to blades (grips) explosion.

. It's very dangerous for setting the headspeed over the blades (grips) limit.

. Please do not set the collective pitch to exceed the maximum (£15°).
BRINE SRR EEFEEEREHRIKE -

ERAE R R = ISR e R i EE pR R a BT g -

. e R SRR E 81818 & B R PR AR i iz

ERRAREREBERAE (£15EH) -

AN RON

-26-




Blade Tracking Adjustment / EieE2#iEE 74 - ono== Tioe=

& CAUTION / 5 |
For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEHER ) ETEIRENINHERE - FEVREFHAEF10K (0R) N bk -

color tape / &1Z84

Out of Track |/ 48

Adjustment is
necessary.
FEAE

color tape / &21&84

In Track / EHRIERE
Adjustment is

unnecessary.
AREHE

1. Use a color tape at the tip of main blades for tracking
identification easily.

2. Increase the main blade speed to just before the helicopter
lifts-off. i )

H -‘4 N

3. Observe which blade appears to be lower than the other, @?\\\\"
and increase the pitch of the lower blade one turn of the ’K\)\\‘)
Linkage Rod (refer Page 7) at a time until each blade runs ,?yj"’»f)? -

C6 7% )

Linkage Rod (refer Page 7)
HE (B2EETE)

J
\‘A'A

in track. If both main blades rotate in the same path, it
doesn’t need to be adjusted.
. e RIIRES - AR A P E P BT -
2. R T e BRI ERRENE -
3. MY ERNMELERE (E1E) » ARYNIBEEE L 2E
12 BEETE) RE  —XAR—E » EEM<EEI—H -
B — R BT -

—

& CAUTION /| & |
Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

NERBIEE (EEE) SEMERMERED  NFEREBXET] - FHLETRERZIUCIRENIFELELERE -

-27-




Cautions of Li-Po Battery Pack Using / BREtERTSEE 47 A0 RGE

Lithium Polymer (Li-Po) battery is volatile. Failure to read and follow the safety instructions or the instruction manual
offered by manufacturers may result in fire, personal injury and damage to property if charged or used improperly.
Please READ your Li-Po battery manual thoroughly before using. Some precaution and information for your reference
below:

1. ONLY use a charger specifically designed for Li-Po battery packs to charge/discharge your Li-Po battery packs. Failure
to use an improper charger may cause a fire, which may result in personal injury and property damage.

2. A parallel charging process is strongly recommended, otherwise, the balancer is necessary if using a serial charging process.

3. Gernally DO NOT over charge the battery over the maximum voltage of 4.2V/per cell and over discharge drop below 3.0V/per cell.

4. Always keep the voltage of every cell at 3.8V if the pack will be stored for a long term.

5. Always avoid any puncture of the battery pack at all times.

Neither Thunder Tiger nor our distributoers/retailers assume liability for failures to comply with these cautions, safety

recommended and instruction manual. Users assume all risks associated with Li-Po battery packs.

EREBUEEHEE 2GRN - ERFEUTIESERENMAFTRENREE » SRKIBIERRFHIUER > AIBEE5I3AH
ANBBERMERX -

BB EERRFEIETERRR - L NEIESERABRHITSE -

B ERERENERTTERIT/MEEREME - EﬁﬁTIEEEE’]?E*E%TﬁEQ%Ié’é)\“‘ ANBBERMERXK -

SERZERER T I REXNRERTE - BIEAERDINEHY MK &S

BEBEFE E'gl_ﬁ_ﬂél 217t'—’f—;/$ EME  IBEMNEREBEEMNS. OWH/ —EE

4. le] ERIRTE 1%%% AT EEAES 8

5 FAERT %%}”’“J_‘“

BRH AR R AR RS ¥15HI§H”EEEHJC1§H§_Jzzzltfﬁmzn%ﬁ%sj ;o ERABEAEREREMATAIREITENRER -

After Flight Checklist / R{TRIIGEIER

1) Check every screw and bolt to make sure none has loosened due to vibration.

2) Check every rotating and movable part to ensure they still move smoothly and normally.
3) Clean off the exhaust residue from helicopter.
4)
1

@ o =

(
(
(
( Check all movable parts, such as gears, ball links, belt etc. for unusual wear.

(1) BRRITRLEF AN EMRENZENIRGEREZIEN - BREREV/EEEEEEET M RIT -
2) 3’1%7& TRGET—[EEENE (FEEEFR) 198 bIIIE%E’J BIE o

(3) EF ARV EEEREER -

(4) BES—EIFEENL - ta%s ~ TKIE - REEELEINERESR -

Regular Maintenance / EHiRESE

& WARNING / 5 !

Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

HNERRE » SCER A EREERE B M E Al IRIRE TS ER - AMBMASZBRTERX -

For safety, to check and maintain the parts every 5~10 flights is strongly recommended. Please re-apply the proper
grease or oil onto the bevel bears and bearings as the illustrations.
WIVEREERITO~I0MWFIT FICHRESIE - BRETREEFTAEREE S 2KE8H -

PV0270
/A R Grease for Bearings
PV0269 P\0269 SEEHEEEEH
Grease for Plastic Parts Grease for Plastic Parts
BREGREEH BREGAEEH

I T i : et

¢~ ==

-28-




SPARE PARTS / S8

VNAN
VA

\ \ \ \ A Gd” o
7:}. 2 //

3892 PV0041 PV0062 PVO177-1

CARBON TAIL BLADE 105mm BALL LINK, R30 BODY MOUNT RUBBER, R30 ROTOR BOLT

105hEENEE ESIREIRIR B E T2 EE IR AE

EHRRIRRE] (RD), #262

s B e

7 )
o . @

L \i “'fv g V \' e

262 it x \ %

=
PV0268 PVv0270 PVv0407 PV0425
LOCTITE, #262 THRUST BEARING GREASE TAIL PITCH SLIDER TAIL CONTROL BUSHING

ElesE8E, R60 /R0 EREIFHI#ME

L
_-_;_,'F’i'.:l,
P . e © T
[ s‘ 4 o @ @ ::____‘—-"‘.
: 00t . @
000000,
i o000’ ’ || ®
&b o ©
PV0572 PV0589 PV0595 PV0619
VELCRO CONTROL ARM BASE METAL TAIL GRIP SET 3D DAMPER SET, R90 3D
[E5EEEE I E RE EBEeREEEE 3D EEEE, R0 3D

3D R E, R0 3D

. K‘Jw
eeee 5
PV0620 PV0621 PV0681 PV0760
3D INNER DAMPER, R90 3D 3D OUTER DAMPER, R90 3D MAIN HUB BOLT LOCTITE, #648
3DFMEHEELE, RO0 3D FheREEE Eih EREIHFRE (%), #648

COLLAR, d2xD3x2.7t
HHIR, d2xD3x2.7t

LINKAGE BALL SCREW
BREEIR AR

REAR T. HBEVEL GEAR SET
FEAeatnid

A A A A A a3
- % e @@ | L
; ] = A A B A 2 P
s & ¥ ® _, BEERE R \ 7 ) @@;
= A A A A A 2{, ) Y‘*{ . ==
9 % g % e o?‘ te' -« L—— L\‘\\A \f \3 e
A A T
2353 « / &,
PV0788 PV1379 PV1541 PV1564
METAL ELEVATOR WASHER MOUNT SET

B R B R

-20-




SPARE PABTS / %ﬁ:@, @THUNDE? TIGE=

&
& & & o >
¢ ¢ -~
¢ ¢ o
@
PV1577 PV1582 PV1593 PV1595
TORX SCREW, M3x8 METAL RUD.SERVO HORN SET METAL TAIL ROTOR HUB METAL T.PITCH CON. FORK
EEYTERIRRE, M3x8 TEBEMARKES TEENREE EBE e IR
Y] “‘
& & &
\a..’ £ , &
7 g N p p & 4
% p, ¢ O~ P
PV1596 PV1600-1 PV1603 PV1604
TAIL OUTPUT SHAFT CARBON VERTICAL FIN METAL CYC.SERVO HORN SET SERVO MOUNTING SET
FEfes2a B EE L EH EEARMEE EIAREE R
(= -
- - @
k A
. & ‘gj 5;
¢ @
PV1605 PV1607 PV1612 PV1623-F
MAIN ROTOR GRIP SPACER ~ TORX SCREW DRIVER PIN SET SERVO HORN COLLAR FUTABA
FhesRsgRE e ERTHEA B #H18 AREEESE (FUTABA)

ide
PV1629 PV1633 PV1634 PV1635
TORX DRIVER BIT SPINDLE HEAD BUTTON METAL FBL MAIN ROTOR HUB
ERIEE [EE ENEERR BB E T e EE

PV6047

PV1637

METAL FBL ROTOR GRIP SET-V2 METAL ROTOR GRIP(BODY)

EBEIeEEEE (BT EE)-v2

EBENeRBE (1)

PV0580
METAL ROTOR GRIP LEVER
BYEREBIEEEEEE

PV6048
METAL MAIN ROTOR GRIP POST-V2
EBENeRBESIIE V2

-30-




SPARE PABTS / %ﬁ:@, aTHUNDE? TIGE=

)
W e 4 —
&\ -
Uy 853308
ng,) i werd
‘ ., ® 6 6 6 .=
PV1640 PV6049 PV1643 PV1644
HARDENED MAIN SHAFT(12MM) METAL FBL CONTROL LEVER-V2 FBL WASHOUT LINKAGE METAL SWASHPLATE
i ETEETERITHIEE V2 S f B B R TE+FEE
(=)
T
PV1645 PV1646 PVv1647 PV1648
METAL MAIN SHAFT BRG BLOCK MAIN SHAFT LOCK RING FBL LINKAGE ROD SET LINKAGE ROD - 68.57mm
BB T EhEh R E FEHIEAE e R E IR —RETCERIR - 68.57mm
»,
/// | i
e e )
0 4 e
PV1649 PV1650 PV1651 PV1652
LINKAGE ROD - 70.95mm TAIL BOOM BRACKET TAIL DRIVE GEAR SET TAIL DRIVE GEAR SHAFT
pETCEIEEE - 70.95mm RS EEHEHE R
| = >
dddd | “
» B B 8 é 4
PV1653 PV1655 PV1656 PV1657
TAIL DRIVE GEAR, 26T SERVO BRACKET HERRINGBONE MAIN GEAR,128T TAIL DRIVE PULLEY, 111T
B, 26T RS EE AFR R, 1287 R, 1117
t
PV1658 PV1659 PV1660 PV1661

ONE WAY CLUTCH HOUSING
EREEaRE

ONE WAY BEARING SHAFT
Rl =

SIDE FRAME-L(1)
BRI - = (5B R)

SIDE FRAME-R(1)
HREAIR - B ER)

-31-




SPARE PABTS / %ﬁ:@, @THUNDE? TIGE=

@l

PV1663

PV1664

PV1665

PV1667

METAL CONTROL ARM SET -L  METAL CONTROL ARM SET -R METAL ELEVATOR CONTROL ARM  ELEVATOR CONTROL ARM LINK

SRBEIETHEE - SBRSITHEE -5 SBFHERIEEE TS
o, @0
PV1668 PV1669 PV1670 PV1671
GYRO TRAY RADIO TRAY METAL FRAME SPACER COLLAR SET
BEAR (2 N SBEIRR BB
o § . ' .l‘ K‘
. f 2 Wt )
| ”~ f!\ .*T.
e > i : k :
PV1672 PV1673 PV1674 PV1675
LANDING SKID SET LANDING SKID BRACE TAIL DRIVE SHAFT BEARING SET ROD GUIDE SET
mZesE A2 BB Y B MRS E I8
e / j:j;;:;iigzzj; ol
it H
Jdd © ® o
PV1676 PV1677 PV1680 PV1681

METAL TAIL SUPPORT BRACKET = TAIL SUPPORT ROD SET

METAL TAIL CASE SET

TAIL PITCH CONTROL LEVER

SBREETE REEEE SBEE IR
- & o 6 é
a 52 —— w r
] | a)\ | . é é a.li - ‘3 A7 A
il f WM é — ATy W
L é é E Y/
# : ;_,'
T 48 711l
‘ o
PV1683 PV1684 PVv1688 PV1690
FIBERGLASS CANOPY CANOPY RETAINING POST LINK BALL SET METAL MOTOR MOUNT
IR HEEEE IXERHE BEE TR

-32-




SPARE PARTS / %ﬁ:@, @THUNDE? TIGE=

O\
1

d
Il

i

14

PV1692
MOTOR PINION, 13T
SiEgatm, 18T

PV1693
MOTOR PINION BLOCK(6MM)
S EEERE E

PV1694
SKID BRACKET
SZIBLREIE EE

PV1695
LOWER CARBON FRAME - L
A TR - =

PV1696 PV1697 PV1698
LOWER CARBON FRAME - R RADIO TRAY BRACKET BATTERY POST
W TR - & TR R IR BHEE
- 7 g
PV1754 PV1755 PV1756
TAIL BOOM METAL TAIL DRIVE SHAFT SET TAIL CONTROL ROD

EE

EBERESEE

FEHEIR

PV1699
BATTERY TRAY SET
e

-33-




SPARE PARTS / S48

@ THUNDE=R TIGE=

No. DESCRIPTION X &8 No. DESCRIPTION 28
s  |PD1244 |LOCKNUT,M3 IHEI1E, M3 PV0212 | SOCKET SCREW, M3x10 | fursii, M3x10
~ V0235 |LOCKNUT, M25 |51, M2.5 PV0213 | SOCKET SCREW, M3x12 | purcAstRi, Max12
PV0214 | SOCKET SCREW, M3xi4 | oy e/, M3x14
PV0215 | SOCKET SCREW, M318 | Ao/ i, M3x18
No.  |DESCRIPTION T PV0216 | SOCKET SCREW, M3:25 | pur e/, M3x25
oD1598 | SET SCREW. Wod R B \ PV0218 | SOCKET SCREW, M3i8 | Puy /i, M3:8
V0225 | SET SCREW, Maxd p————TV PV0220 |SOCKET SCREW, M&x12 | Aoy i, Mdx12
@  Pvozzs |SETSCREW, e VI PV0223 | SOCKET SCREW, MA8 | POre/iEs, MAx8
V0227 | SET SCREW, Waos R MG PV0256 | SOCKET SCREW, M3i6 | Puy /s, M3x6
V0780 | SET SCREW, Maxa TV PV0637 | SOCKET SCREW, M25x12 | Aoy iih, M2.5¢12
PVO777 | SOCKET SCREW, M2:8 | Pur</is, Mx8
No. |DESCRIPTION S
PV0046 | BALL BEARING, dBxD12:3.5 | B%48, dBxD12xW3.5 No.  |DESCRIPTION PXER
PV0048 | BALL BEARING, dxDBAW3 | BRI, d4xDBAN3 o |PV0232 | SELFTAPPING SCREWMRXS | +3 IR M2:8
V0052 | BALL BEARNG, do010MS | 50, 461003 & PV0261 | SELF TAPPING SCREWM2.6X14 | +EXTRE# M2.6x14
PV0059 | BALL BEARING, d5xDITN5 | BAHE, d5xDTIW5
PVO170 | BALL BEARING, d120240W6 | B, d124D24xW6
PV0175 | BALL BEARING, dBxDI6XW5 | Biifl, d8xD16XWS5
@), [PVO1T6 | BALBEARING 040TWR5 |, G4OTWe 5
"=/ |Pv0197 |BALL BEARING, di2:D18W4 | BAIE, d12XD18XWA
PV0200 | BALL BEARING, d5xDI0XNA | 87, d5xD10XWA
PV0203 | BALL BEARING, dxDISxW5 | Bil, d6xD15xW5
PV0373 | BALL BEARING, dxD12xVé | &G, d6xD12XW4
PV0919 | BALL BEARING, 30625 | Bii, d3xDBXW2.5
PVI610 | BALLBEARING, d2.5XD74W35 | BRI, d2.5:07135
PV1686 | BALL BEARING, d25D3TXWTIC2 | i, d25xDaTN7IC2
A |PVOT72 | THRUSTBRG, dBDI6MS | LiEBR, d8iD160NS
o> |PV1432 | THRUSTBRG, 050104 | IEHEBAR d5xD10KWA
() |Pvi611 | FLANGE BEARNG, d5XDIBKNA | Mgk, d5xDi3WA
No. |DESCRIPTION X2
PV0209 | WASHER, d4xDIixt17 | B8, d4xD1ixt1.7
O |PVOZI0 | WASHER dBDBX14 | B8, 030814
= [PV0271 |WASHER d3DBXt05 | 5, d3DEXI0.5
PV1627 | THRUST COLLAR SET | #/J8iB#E

-34-




OPTIONAL PARTS / =S4 8 Vg9 ~-ono== TicE=

p—

3917
FBL CARBON BLADE, 690mm
HE BRI, 690mm

PV0269
PLASTIC GEAR GREASE
BREEESHEB®)

PV0404
70° FLAP DAMPER
TOERERE

PV0457
METAL TAIL PITCH SLIDER
EEERE B EE

3

|

NN
N ooy oo
PV0517 PV1590 PV1623-J PV1623-H
ONEWAY BEARING GREASE CARBON TAIL SUPPORT SET ~ SERVO HORN COLLAR(JR) SERVO HORN COLLAR(HITEC)
B Rl E s ARSREHER) AR RENE HTEC)

PV1691
MOTOR PINION - 14T
BEEEm(14T)

PV1757
MOTOR PINION - 12T
BEEEwm(12T)

ELECTRONIC DEVICE & ACCESSORY / EF 3R 47 Rata Rt

2389 3941 8086

BL MOTOR OBL50/05-50H,530KV  RAPTOR E700 CRASH KIT POWER MONITOR
HRIESE OBL50/05-50H,530KY 5@ E700 #IEEMH HlliSEa

8127 8158 8169

DS1015, DIGITAL SERVO
DS1015, SRR

DSHV0507nT, HV DIGITAL

RUDDER SERVO (NARROW BAND)

DSHV0818T, HV DIGITAL SERVO
DSHV0818T, SEERIIfRIAR

DSHV0507nT, BEEEMEL AR (E5E)

8088
GT5.1, 3-AXIS GYRO
GT5.1, SEfEiRE

-35-




Exploded View / Y B&R LT —

MAIN ROTOR HEAD

4
Z V1633 PV0620
N % PV0619
(N PV0621
o (@ PV1627

i g

PV6049 i
PV1643

I PV1635 ‘Ié

PV1647

PV1633
PV1640 PV1659

PV1656

N ER PV1658
Q Ahn“ ’/ T 2

=)

<
\ @
L

e PV1657




Exploded View / R!FE#S 74 - ono== Tioe=
_MAIN FRAME _

PV1541

@\ PV0059

PV0197

PV1671
PV1651

PV1541 PV1652

PV1653

PV1650

PV0212

PV0321-1

PV1577

PV1670

PD1244

S
N pv1s4 2
{

PV1667

PV1694

PV1577

PV1577 M? "

PV1684 )
PVISTT
-~ )

-37-




@ THUNDER TIGER

#

Exploded View / R B

ARMS & SKID

QY PV1604

A
N
S

s A0\
//// @WJ&\
& g . .%‘1 ( &




Exploded View / Y B&R LT —

TAIL UNIT

PV1755

PV1674

PV1754

PV1675

PV1680

PV1676

PV1593
PV0681

PV0197 PV1595

PV PV0595

0052 B NGRS
PV0425 @
\ ? é :/,

L Pv0do7.

~

PV1596

PV1541

PV1600-1

PV1681

-30-




@ THUNDE=R TIGER

-40-




	P00-cover
	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26
	P27
	P28
	P29
	P30
	P31
	P32
	P33
	P34
	P35
	P36
	P37
	P38
	P39
	P40

